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Entry Na: 39763
Data received: 07102002

Client's Description: Sample of fabnc Ref: 6905, Venus, 100% polysstar

TEST REPORT
Test Raquired: Flammability BS 5867-2 ¢ Type B
Pre-treatment; MNone
Conditloning: A minimurm of 24 hours at 85 +/- 5% Ralative Humidity, 20 +- 27
Method of Test: BS EN IS0 15025 : 2002 Procedura A (surface ignition)
Date of Test: 14M10/2009

The results may not apply to situations where thera is restriclad air supply or prolenged exposure (o large
sources of intense heat as in a conflagration

Flame application time 15 seconds using propane gas

No part of any hole or the lowest boundary of any flame reached the upper edge or gither vertical edge on
any specimen. There was no separation of flaming debris from any specimen,

Commants

On the basis of the tests carried out this sample of fabric mests the Type B reguiraments of
BS S8B7-2 : 2008.
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